Report

Akaroa Wastewater Scheme Upgrading -
Resource Consents Application and
Assessment of Effects on the Environment

Prepared for Christchurch City Council

Prepared by CH2M Beca Ltd

30 June 2014



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

Revision History

Revision N°

Prepared By

Description

1 Graeme Jenner and Draft for Client review 18/6/14
Letitcia Jarrett

2 Graeme Jenner and Draft for Department of Conservation review 25/6/14
Letitcia Jarrett

3 Graeme Jenner and Final 30/6/14
Letitcia Jarrett

Document Acceptance

Action ‘ Name ‘ Signed ‘ Date

Prepared by Graeme Jenner 30/6/14

Reviewed by | Paul Whyte and 30/6/14
[...]
Capturing odour from individual pieces of equipment will require more complex ducting than the
lower capital cost alternative of extracting air from the building as a whole. However, this approach
is recommended as it will minimise the release of odour during operator visits and during
maintenance activities when the building doors may need to remain open and it will also reduce the
size of the biofilter as a smaller air volume will need to be treated.

CH2M Beca // 30 June 2014 // Page 46
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

4.4.6 Noise Management
The pump station building will be designed to meet the noise limits of the BPDP.

4.4.7 Power and Standby Generation
Power for the pump station will be provided from the Orion network.

A standby generator set (preliminary sizing of 160kVA) will be provided to operate the pumps,
screening and grit removal equipment at full design flows. The generator will be located outside the
pump station building, housed in an acoustic cabinet designed for emergency use only. It is not
proposed to use the generator for regular load shedding or power export as this would require a
higher level of acoustic treatment. Fuel storage for 72 hours operation at full load will be provided
on site.

4.4.8 Operations and Maintenance

Material collected by the screens and grit removal facilities will be stored in wheeled bins to allow
transport to the door for removal from site.

Hinged access hatches will be provided over the wet well to contain odours while allowing access
for cleaning and maintenance. Handrails provided around wet well for safety when the hatches are
open.

An overhead travelling crane will be provided in the building to allow disassembly of pumps and
removal of grit and screening equipment.

4.5 \Wastewater Treatment Plant

4.5.1 Site and Layout Philosophy

The treatment plant site concept site layout is shown in Figure 4-4 and Drawings 6517986-GE-040
and GE-041 in Appendix C. The layout has been developed with the following concepts in mind:

The plant has is of a narrow configuration located on the flatter land adjacent to Old Coach Road
to avoid the steeper hillside (and higher construction cost and risks associated with increased
earthworks volumes and retaining walls).

The height of the buildings has been arranged so that the higher structures are located to the
south east end of the site to maintain maximum vertical separation from the ridgeline at the rear
of the site.

Site access is via a one way access lane from the north, as the available width of the site
constrains vehicle turning. This means that it is likely heavy vehicles leaving the site will need to
travel down Old Coach Road to Akaroa. The access lane is partly located on road reserve but
well clear of the existing carriageway and will also provide a parking area. When operational the
facility is likely to require 3 visits a week in autumn to spring and 6 visits a week in summer from
maintenance staff.

All the buildings are located within the boundaries of the site outside the of the Old Coach Road
reserve.

The majority of the equipment is indoors, to reduce noise and visual effects, and to maximise
serviceability.

The north east walls of the buildings and tanks are used as retaining walls.

Stormwater from roofs and hardstanding areas will be collected, treated by a proprietary sump
system and discharged to the Old Coach Road drainage system. Council propose to upgrade

CH2M Beca // 30 June 2014 // Page 47
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

the drainage system on Old Coach Road and have confirmed in principle that the stormwater
from the WWTP can discharge to this system.

Figure 4-4 Treatment Plant Concept Layout

CH2M Beca // 30 June 2014 // Page 48
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

4.5.2 Design Flows

Design flows were estimated for each of the pump stations using theoretical per capita flow
estimation (in accordance with the methods set out in CCC'’s Infrastructure Design Standards), and
back analysis of the existing treatment plant flow meter readings, pump tests and run hours.

Design influent flows to the WWTP (see Table 4-2) were taken from the concept design report
(Harrison Grierson (2012), and compared with more recent flow monitoring data.

Table 4-2 - Design Influent Flows

Flow Current Design (2041)
Winter ADWF ms/d 200 290
Annual Average m3/d 246 357
Summer Average mé/d 386 561
Peak Summer Day m?/d 696 1,011
Peak Instantaneous L/s 65

The calculated peak design flows for the system are shown in Figure 4-5.

Figure 4-5 Peak Design Flows

CH2M Beca // 30 June 2014 // Page 49
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

4.5.3 Design Influent Quality

Influent wastewater monitoring was carried out three times per week from 11 December 2013 to
7 February 2014. Based on this data, the design influent concentrations which will be used in the
treatment plant specification are given in Table 4-3.

Table 4-3 Design Influent Quality

Paramete edia Pes er Da
TSS mg/L 130 210
VSS mg/L 120 180
COD mg/L 355 500
Soluble COD mg/L 180 300
BODs mg/L 135 200
Soluble BODs mg/L 75 120
Ammonia-N mg/L 36 54
Nitrate-N mg/L 0.06 0.22
Nitrite-N mg/L 0.01 0.02
Soluble TKN mg/L 40 60
TKN and TN mg/L 46 64

TP mg/L 6.6 8.4
Alkalinity mgCaCOs/L 225 270
Faecal Coliforms cfu/100mL 5,000,000 7,500,000
Enterococci cfu/100mL 500,000 1,000,000

4.5.4 Design Treated Wastewater Quality

CCC has confirmed that the new treatment plant will include a year-round biological nitrogen
reduction (BNR), with membrane filtration, based on its resolution of the 8 December 2011 to
provide a “best quality wastewater available” standard. The proposed treated wastewater consent
limits given in Table 4-4 reflect this decision.

Table 4-4 Wastewater Consent Limits

Proposed onse ea e D, arge Qua
FEIEIIEE equired to mee
andard
TSS mg/L 20 annual median No standard
50 annual 95 percentile
CBODs mg/L 20 annual median No standard
50 annual 95 percentile
Amm-N mg/L 10 annual median 69.2"
20 annual 95 percentile
TN mg/L 15 annual median No standard
30 annual 95 percentile
— cfu/100mL 500 annual median 1064 *
Coliforms 1,000 annual 95 percentile
Enterococci cfu/200mL 500 annual median 10640 °
1,000 annual 95 percentile
Notes: 1. Based on ammonia limit of 0.910g/m? x worst case modelled dilution of 76 times

2. Based on Faecal coliform limit of 14 MPN/100mL x worst case dilution of 76 times

3. Based on Enterococci limit of 43 MPN/100mL x worst case dilution of 76 times.

CH2M Beca // 30 June 2014 // Page 50
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

4.5.5 Proposed Treatment Process Description

A preliminary design Process Flow Diagram (PFD) with treatment and hydraulic capacity is shown
in Figure 4-6 and a 3D schematic showing flow paths through the treatment plant is shown in Figure
4-7.

Screening and grit removal will be provided at the Terminal Pump Station and no further primary
treatment is proposed at the treatment plant.

All flow to the treatment plant will be received in a 250m? flow balance tank. The purpose of the
balance tank is to:

Optimise the required size of the reactor tanks
Smooth diurnal flow patterns
Capture the peak inflows for a specified wet weather event.

Normal flows (up to 14L/s) will receive full treatment using the BNR process with membrane
filtration. Once the capacity of the balance tank is reached, additional flows above 14L/s will bypass
the main treatment process, receiving UV disinfection, before combining with the treated
wastewater from the main process.

One option is to use Modified Ludzak-Ettinger (MLE) reactors, which is a conventional process for
BNR, but other options producing the same treated wastewater quality will also be considered. The
MLE process is an anoxic followed by aerobic system with a high level of recycle from the aerobic
zone to the anoxic zone to provide sufficient nitrate and nitrite for nitrogen removal by denitrification.
This recycle is combined with Return Activated Sludge (RAS) from the membranes to provide
sufficient microorganisms (otherwise known as Mixed Liquor Suspended Solids (MLSS)) to treat the
wastewater. To avoid biological inhibition, both carbon (acetic acid) and alkalinity (bicarbonate) will
be added to the wastewater as it enters the MLE reactors.

Wastewater from the MLE reactors will then be treated using membrane filtration, to remove
suspended solids and pathogens. The membranes are most likely to be low pressure hollow fibre
membranes located in a separate membrane building.

CH2M Beca // 30 June 2014 // Page 51
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

Figure 4-6 Process Flow Diagram (PFD) with Treatment and Hydraulic Capacity

Waste Activated Sludge (WAS) will be periodically removed from the membrane tanks and
thickened using a gravity belt thickener, and stored in an enclosed tank. It is expected that sludge
from the tank would be removed weekly and tankered to the Christchurch Wastewater Treatment
Plant for processing into biosolids.

Mechanical equipment (blowers and most pumps) will be sized for duty/standby operation. This
means the process can continue following the failure of individual items of mechanical equipment.
The gravity belt thickener and thickened WAS pumping will be specified duty only, as they are only
required 1 to 2 hours per day, and the process could continue for several days without these units in
operation.

45.6 Treatment Process Options

It is proposed that the following BNR processes should remain as viable treatment alternatives for
the design build contractor:

Modified Ludzak-Ettinger Reactors (MLE)
Sequence Batch Reactors (SBR)
Oxidation Ditch

CH2M Beca // 30 June 2014 // Page 52
6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

Mixed Bed Biofilm Reactor (MBBR)
Integrated Fixed Film Activated Sludge (IFAS)

Figure 4-7 3D Schematic Showing Flow Paths through the Treatment Plant

4.5.7 Wastewater Disinfection

Advantages and disadvantages of membrane filtration are compared to clarifiers with UV
disinfection in Table 4-5.

Table 4-5 Comparison of Membranes with Clarifiers and UV

Clarification with UV

Parameter Membrane Filtration Disinfection

Typical treatment quality
TSS (mg/L)
Faecal Coliforms (cfu/100mL)
Treatment reliability

15
100

Fair — If sludge blanket rises,
solids will break though and
Disinfection will be ineffective.

Operational reliability
Footprint

Lower — although requires a tall
building to allow membranes to
be lifted out and cleaned

Cost Higher
Best available technology

Higher — although can be
largely in ground structures.
Would be difficult to fit on site.

In summary, membrane filtration has been adopted as a required treatment process, i.e. the option
of clarifier with UV disinfection will be precluded in the design/build procurement process.

4.5.8 Residuals Management

Waste Activated Sludge (WAS) will need to be thickened and stored, before being tankered to the
Christchurch Wastewater Treatment Plant for processing into biosolids. Thickening will reduce the
number of tanker movements, and so reduce transport costs.

CH2M Beca // 30 June 2014 // Page 53
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

4.5.9 Bypass Treatment

Once the balance tank is full, wastewater will overflow to a UV disinfection system. The 0.5mm gap
sizing of the fine screen at the Terminal Pump Station is sufficient to allow UV disinfection without
further pre-treatment.

To minimise the discharge of odours from the WWTP, the major odour-generating equipment will be
enclosed including the balance tank, sludge processing equipment and sludge tanks. The odorous
air from this equipment will be extracted and transferred to a bark biofilter for treatment. Forced
ventilation will also be provided in the blower, laboratory and control room building. The ventilation
air from these items will be discharged directly to atmosphere via vents which will discharge
horizontally from the rear side of the building.

4.5.10 Operations and Maintenance

The main treatment process (activated sludge reactors and membrane filters) units have been sized
for duty/assist operation. For the majority of the time, only the duty reactors will be required, with the
assist reactor started up prior to the peak load during Christmas/New Year holiday period. The
assist membranes may be left in service during the off season, to maximise the treatment of wet
weather flows, but would be serviced during this period.

Mechanical equipment (blowers and most pumps) will be sized for duty/standby operation. This
means the process can continue following the failure of individual items of mechanical equipment.
The gravity belt thickener and thickened WAS pumping will be specified duty only, as they are only
required 1 to 2 hours per day, and the process could continue for several days without these units in
operation.

4.5.11 Appearance of Buildings and Site

The architectural components of treatment plant will be designed with consideration of the SCIRT
Pump Station Design Guide, which has been adopted by CCC. This will be a requirement of the
design and build contract.

Although there are no immediate adjacent properties containing dwellings, it is considered that the
treatment plant should be laid out and treated in a sensitive manner.

Due to the size of the proposed treatment plant in terms of the number of structures, it is important
that the overall layout is considered. It is proposed that the higher structures are sited further down
the hill so as to reduce their visual impact. In addition, smaller elements such as tanks, will be
clustered together where possible, set back from the main frontages and screened. The design of
the buildings proposed will follow the functional requirements including use of pre-cast concrete
panels to meet the Importance Level and Design Life requirements. The concrete will be patterned
or stained, and a secondary material (such as timber or corten steel) will be added to introduce
design feature elements and reduce the industrial appearance and reflectivity of the concrete finish.
The detailing on the concrete panels is intended to respond to the context as well as to help deter
graffiti. The elevations will also be treated with anti-graffiti products.

Landscape planting will be designed to “soften” the impact of the structures and provide screening
where appropriate. Plant species will be selected to be appropriate to the context of the area as well
as being low maintenance.

4.5.12 Power Supply

Power for the treatment plant will be provided from the Orion network. A standby generator set will
be provided at the treatment plant. This generator will be included as part of the design and

CH2M Beca // 30 June 2014 // Page 54
CH2M Beca 6517986 // NZ1-8973147-66 1.25



Akaroa Wastewater Scheme Upgrading - Resource Consents Application and Assessment of Effects on the Environment

construct package for the treatment plant and will be required to be sized to operate the treatment
facilities at full flows/load. Preliminary sizing for the generator is 160kVA.

The containerised generator will be specified with fuel storage for 72 hours operation at full load
provided on site.